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LESEN PENSIJILAN BARANGAN
Product Certification Licence
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SIRIM QAS International Sdn. Bhd. dangan ini menganugerahkan kepada
SIRIM QAS Internalional Sdn. Bhd, hereby grants to

GOLDEN ALUMIMNILM SDN., BHD,
MO, 10, JALAN BP 5/8,

BANDAR BUKIT PUCHONG
47100, PUCHONM

SELANGOR, MALAYSIA

SiRIM

Lesen untuk menggunakan Tanda Pensijilan di atas barangan
a licence to use he Certification Mark on

PORTABLE ALUMINIUM LADDER
Please refer to detail in the SCHEDULE
sebagai mematuhi keperluan
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Khalldah Musta‘lL
Pengarah Urusan

Maraging Directar
SIR M QAS International Sdn, Bhd,

GURIE A Intemnationsl Sdn. Bhd. Tarkdh Mula Pansijilan 18 March 2011 Tarikh Dkeluarkan
[Me, Symnikel 490134-5)

: 19 Aprl 2096
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.'EIRID.-’] AaS nterantional Sda.Bhd. (Campany Mo 4 PO3T4-30

o 1, Pfermsaran Date’ Mywien, PO Bow 7035, Section 2

A0 1 tﬁ:huh Alorn Selenger Darul Ehsan, Meloysia

Tel: Dh-3344585] ¢ 35445854

Fax « 4-5544 5353
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TEST REPORT

REPORT WO ZUD};CBIEJ\Z I PAGE: 1 or 2
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This Tes Repart refers only to samphes xutu!hilteul by the applicant 1o SIRIM QAS Internatlonz) Sdn. Bhd, and fested by SN OQAS
Internptional Sdn, The, THs test report chall not Be reproduced, except in Tull and shall not be vaed lor advertising purpeoass by any
means or {erms withoul wiitlen approvel Trom Monoging Director, SIRIM QAS Internotional Sdn. Bhd. Please refer overlead Tor
Condifions Relatiog To The Use of Tesi Repart.

Applicant - GOLDEN EMNTERPRISE TRADING
Mo.26, Jalan PP3/E,

Taman Putra Pritna,

47100 Sclangor Darul Ehsan,

Manufac.irer - GOLDEN ENTERPRISE TRADING S
| -
Producy [ Aluminium Step Ladder
Refe nce Standard/ : Company's Specification :— Load Test
Method of test :
Description af samplp ! Twp samples of Aluminiuwm Step Ladder were received for load fest.

Brzilnd  Winston [ Skyway ! Worker
Model : 1) Single-side
ii) Double-side
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Dhate received H 19 June 2009
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RATA NOR 8IHA RAJA ABDUL HAMANY
Group Leader
Civil and Constraction Section
Testing Services Department




_ TEST REPORT
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This Test Be parl v .e|5. only to samples submitted by the spplicant to SIHLM OQAS Intevnational Sdn. Hhad. and tested by STIRIM AR
Ielernatienal Sci. Bhd. This test report shall mol be reproduced, excepd in Ball and shall pot be used Fer wdvertising purposes by any
seang o Tores withoul weillen a1|[rr|:||v|:|[ feam Managing Director, STRIM QAS Internntions] Sdn., Bhd.
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TEST RESULTS : LOAD TEST

|
| . :
e Sample was able 1o withstand 250 kg load for one
[FE Sl[f;'E minute. (See Phato 1.0)
¥ i e LT
t T Sample was able 1o withstand 250 kg load for one
PALEL '1”5”?5‘ minute. (See Photo 2.0)
1
%Phum L0+ Shiws sample: " Photo 2.0 : Shows saupie Aluminium Step Ladder
i ;j;;_j%lg._sﬁ'l' HRF & ; double-side duriog test
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